Operator's Manual

CRAFTSMAN

52" HEAVY DUTY SWEEPER

DO NOT RETURN TO STORE

For Missing Parts or Assembly
Model No. 71-24140 Questions Call 1-866-576-8388

CAUTION: e Safety

Before using this product, read ®

this manual and follow all Safety Assem.bly

Rules and Operating Instructions. * Operation
 Maintenance
e Parts

Sears Brands Management Corporation, Hoffman Estates, IL 60179 U.S.A.
www.craftsman.com

PRINTED IN U.S.A. FORM NO. 42024 (12/17/15)



TABLE OF CONTENTS

SAFETY RULES .. et etttk oh e bt bt bt et e btk ee bt £ ek e bbbt e nr et e e e e 3
A R R AN T Y e e ettt ekt ee bkt eE e bt et Rt et £t £ R £k ek £k R Rt et et et 3
FULL SIZE HARDWARE CHART ...ttt r et ettt £t £k eh et er et b e e e it e e e eere e 4
CARTON CONTENT S e e etttk et ek eeh e bt eE et bt et e bt £kt ceb e £ ek e e eb et eenr et e e e e 5
ASSEMBLY INSTRUCTIONS ... i ettt ettt et ettt £tttk eb e eh e eh e eh bt bt e ne e st e bt e bt e aere e 6
KNOW YOUR SWEEPER ... e e e etttk h e bt et e ettt et et er e eb e n e 11
HOW TO USEYOUR SWEEPER ... e et et ettt nr e en e e 11
IMAINTENANCE L. et r e et fh et ettt £k ekt £ eE e e E e eE b e eh et et bttt et e ek e e en e b e r e 12
STORAGE ... e e etttk ea btk e E e h e Rt e £t b ke R ek nE e er e e e e e 12
SERVICE AND ADJUSTIMENTS ... ittt et e et bt ettt bt £kt ee bt £k eerbe b e nree e nre e eeeenn 13
TROUBLESHOOTING ...ttt r e ettt ettt btk et ekt eh e er e et et et e et et be e anre s 13
REPAIR PARTS EXPLOSION ... ittt ettt bbbt £ ekt ee e en e e e b et et e e e aere s 14
REPAIR PART S LIS T . e bbb et et bttt bt £kt ce bt £kt eeE bt eh e e e et st et e e e aere s 15



A SAFETY A

Any power equipment can cause injury if operated improperly or if the user does not understand how to operate the equipment.
Exercise caution at all times when using power equipment.

Read the vehicle and sweeper owners manuals and
know how to operate your vehicle and sweeper before
using this sweeper attachment. Always instruct other
users before they operate the sweeper.

Do not permit children to operate sweeper.

Do not permit anyone 1o ride on sweeper.

Never attach the hopper rope to any part of your body
or clothing! Never hold onto the rope while towing the
sweeper! Attach the rope to the towing vehicle o keep
it away from wheels and rotating parts.

Operate the sweeper at reduced speed on rough
terrain, near ditches and on hillsides to prevent loss of
control.

Vehicle braking and stability may be affected with
the attachment of this sweeper. Do not fill sweeper
fo maximum capacity without checking the capability
of the towing vehicle to safely pull and stop with the
sweeper aftached. Stay off of steep slopes.

Stop and inspect vehicle and sweeper for damage
after striking an object. Repair any damage before
continuing operation.

Keep sweeper away from fire. Excessive heat can
damage the brushes and hopper bag and could
cause the bag and its contents to burn.

Before storing the sweeper, always empty the hopper
bag to avoid spontaneous combustion.

¢ Follow maintenance and lubrication instructions as
outlined in the maintenance section of this manual.

A Look for this symbol to point out important safety precautions. It means — Attention!!
Become alert!! Your safety is involved.

WARRANTY

CRAFTSMAN LIMITED WARRANTY

FOR ONE YEAR from the date of sale this product is warranted against defects in material or workmanship.

WITH PROOF OF SALE a defective part will be replaced free of charge. If a replacement part is unavailable, the product
will be replaced with one of equal value.

For warranty coverage details fo obtain free replacement, visit the web page: www.craftsman.com/warranty

This warranty does not cover expendable items that can wear out from normal use or deterioration within the warranty
period, including but not limited to tires, bells, exterior finishes or product labels.

This warranty does not apply to a product that is damaged or altered through transportation, misuse, abuse, corrosion,
accident, neglect, modification or mishandling.

This warranty is void if this product is ever used while providing commercial services or if rented to another person.

This warranty gives you specific legal rights, and you may also have other rights which vary from state fo state.

Sears Brands Management Corporation, Hoffman Estates, IL 60179

DO NOT RETURN TO STORE for Missing Parts or Assembly Questions
Call 1-866-576-8388 Attachment Hotline



HARDWARE PACKAGE CONTENTS

SHOWN FULL SIZE
( ) [
L [J-¢
—A B —C D _—E
— SRR
= L -
g /;’ N "
| = = ”'
— — ~L
— — —
—1 N7
— ™ —N
— — —)
— 7
— _J —K
—
— —0
O
O
NOT SHOWN FULL SIZE
— O
REF | PART NO. | QTY DESCRIPTION REF | PART NO. | QTY DESCRIPTION
A 46782 2 |Hex Bolt, 5/16-18 x 3" Lg. J 46867 4 1 Clevis Pin, 1/4" x 1-1/8"
B 43224 2 |Hex Bolt, 5/16-18 x 2-1/4" Lg. K 48365 2 | Clevis Pin, 1/4" x 1-3/4" Lg.
C 43084 4 |Hex Bolt, 5/16-18 x 1-3/4" Lg. L 43343 1 (Hairpin Cotter, 1/8" Large
D 1509-90 2 |Bolt, Hex 1/4-20 x 1-1/4" M 43055 8 |Hairpin Cotter, 3/32" Small
E 43182 2 |Bolt, Hex 5/16-18 x 3/4" Lg. N 42563 2 |Spacer, 1" Long
F 43407 2 |Hex Bolt, 3/8-16 x 3/4" 0 23368 2 | Tube, Hitch Spacer
G 47189 2 INylock Nut,1/4-20 P 47674 2 |Plug
H 47810 10 | Nut, Nylock 5/16-18 Q 23353 1 | Pin, Hitch
| HA21362 2 1Nut, Nylock 3/8-16 R 43943 1 | Grip




CARTON CONTENTS

1. Sweeper Housing Assembly 9. Bag Frame Strap

2. Height Adjustment Handle 10. Hopper Bag

3. Hitch Tube, L.H. 11. Rear Hopper Tube (2)
4. Hitch Tube, R.H. 12. Upper Hopper Tube (2)
5. Hitch Bracket 13. Lower Hopper Tube (2)
6. Hitch Bracket (Straight) 14. Bag Arm Tube (2)

7. Rope 15. Hopper Support Rod (2)
8. Bag Pivot Rod

12
10
-1




ASSEMBLY

TOOLS REQUIRED FOR ASSEMBLY

(2) 7/16" Open End or Box End Wrenches
(2) 1/2" Open End or Box End Wrenches
(2) 9/16" Open End or Box End Wrenches

Note: Right hand (R.H.) and left hand (L.H.) are determined
from the operators position while seated on the tractor.

¢ Assemble the grip onto the height adjustment handle.
¢ Assemble the height adjustment handle to the sweeper
using two 5/16" x 3/4" bolts and 5/16" nylock nuts.

HEIGHT ADJUST HANDLE

5/16" x 3/4" HEX BOLTS

5/16" NYLOCK NUTS

¢ Install two 5/16" x 3" hex bolts and 5/16" nylock nuts

in the ends of the hitch tubes. Do not tighten yet.

NYLOCK
HEX BOLT NUT

FIGURE 1

¢ Assemble the R.H. and L.H. hitch tubes to the sweeper
housing using four 5/16" x 1-3/4" hex bolts and 5/16"
nylock nuts. Do not tighten yet.

5/16" x 1-3/4" HEX BOLT

N

5/16" NYLOCK NUTS

FIGURE 2

FIGURE 3

¢ Measure the height of your tractor's drawbar. The
height will determine the arrangement of the sweeper
hitch brackets.

*  Assemble the hitch brackeis to the hitch tubes.
using two 5/16" x 2-1/4" hex bolts and 5/16" nylock
nuts. If your tractor drawbar has 10" or more ground
clearance, place the bent hitch bracket on top. If it
has less than 10" clearance, place the straight hitch
bracket on top. Do not tighten yet.

Tighten all bolts and nuts in the following sequence:
Tighten the bolts and nuts assembled in figure 2.
Tighten the bolts and nuts assembled in figure 3.
Tighten the bolts and nuts assembled in figure 4.

¢ Assembile the hitch pin, two 3/4" spacers and the

large hairpin cotter fo the hitch brackets.

4,

HAIRPIN COTTER (LARGE)

Drawbar height less than 10" 5/16" NYLOCK NUT

FIGURE 4



old 1
he
ho

pper

ba

g and lay th

e ba

g ou

t Wi

ith th

e

wi
ind
S
creen o
nt
op

Fitt
he
ofa end
rear s of
ho the
pper two
1 U
ube. Alr)per ho
gntheizgertub
esin es in
ends e end
of th s
e

Pla
boﬁce the
om ass
of th emb
eh led
opper LOaWer ho
& and thon s
n slid s int
eth othe
e tub
es 1o

the
ba
ck of the b

a
g.

tub

es a
nd

sec

ure

the

mi

in place .

sin

g tw

o 1/4"

X 1

-1/8"

ters.

irpin co

d
small ha

is
pins a
N

clev

s
“"“

S

58

“““O““v
“O“““"O‘
““"”‘“‘ﬂ‘!
. X Yo% ““‘ﬂ"
. "“""’D‘O
‘o‘.%‘.uo«'unuuuv
e ““"‘1“‘
““‘“ ‘ﬂ"ﬂ'
ouuu'nu..nv
“‘QO“O
"!

S
S
t“;ﬁ%ﬂﬁ%ﬁ
S
se»a«.’.ﬁv
o S5
e 3“3’%@“‘
333 SR
.a.uvvé.,uv
seies S
3‘33‘3‘3
33‘033”
S S
S ‘ht%-ﬂ
e S S 5
s ‘388&
S S
s S
3333-
. -‘338
“3‘ 33338
%‘3" 333338
‘3’3 33‘38
e S 3‘88;
g% eseets S
S ‘3338
S 333»
333&8»
Srae 5
S
e,

e %

e S
S S
S 33‘8‘
% SO =
‘3‘33 o,
‘388
e

s

S
1% I
S "“o‘-ﬁu‘ )
S ;8838
‘%%h‘t‘t' ‘33»
‘333333 S
333““3’%“" S
O SR S
33‘3 33‘383
3“3’ '3382
3&33 383'
335 S
tt;‘t%t%
33338
33%38
o S
S
B,

.

‘33

S

‘0‘3‘3‘3 =
oS 3‘3‘ S5
33;33‘0%
.uvu««vf‘.»

X
e s

%&o
..“".“..".“s G
.:..:....:.
200008 00
A LA X
W ..::.:.
..o..:.zo.:o
:.....".%

&
(RIS
5

1/4I|
x1
-1/ "
8" CLEVIS

SM
AL
LH
AIRPIN €O

TT

ER

F
IGURE 7

F
|GURE 5

Ins
dov\?rt the
rou s of
€ StitCiSSemb
ed Slee[ed -
ves . er h
e o
e Sidper tu
es o bes
e

ho
pper
ba
g.

Fitt
he
ofa end
rear s of
ho the
pper two
t lo
ube. A[-Wef ho
ign the Eper b
oles i es |
in th into th
e en ee
ds nd
of th S
e

tub

es a
nd

sec

ure

the

mi

in place .

sin

g tw

o 1/4"

X 1

_1}{8“

ters.

irpin co

d
small ha

is
pin
S
an

clev

ST
e
HED SLE
EV

E

| 2o\
AN s
3“3‘3“
333333
3“3‘3
t‘%‘u
S

e

¢83~8¢
S S o
S S o
88‘3 S
88»8833
%‘au-ufuu“uuu
S
8888»«%“““
8‘88 o
38‘83&;‘%3%;“?
8838‘“ S 5
8883‘ \ﬁoﬁ;&oﬁf
S s ﬂ%ohﬁ; =
S S
3388 e = S
8838 SO %
3¢83 58 S
S S
S S S S 5
838838388 s
8;88888333%8%8 )
88838;33%& % S
8833883;% S o
‘888 S S
8‘%‘888 o
3‘833 s 55
8833; <
i S

5
SN
SR
"“‘hv—“o
t“f

‘to

=

S
s =
t‘t‘tﬁtﬂf%ﬁt
“"" N “‘f SR
SR
“f“'
o
R

SM
AL
LH
AIRPIN €O

TT

ER

1/4I|
X 1-1
/8l|
CLEVIS

F
IGURE 6

F
|GURE 8



BA

G
ARMTUB
E

@ ~—
PLUG

Ins
ta”

the

plu

gs in

to the end

s of

the

ba

g ar

m
tub
€s

o) Q — (o]
S o 5 m
= ) &=
& o -
-~ & hou
ge] - 5
O o ¢ @
O = et ..nw. m
- ha no _R
= s = & Q
[@) - - eﬂ — DA [}
fe)) ..T.u ..qu [$] nw %) <
i 7 “ o Ie) o
= % @ = re = x Q
. c 2 £ c IS w T
& oo o
IS £~ ..hl ...h.u m A i
Q .n.T. [e] k) .N.I IS = O Ou
.hG © o o @
£ 2 @ = & £
. 0 0 ] ‘3‘3‘3"‘3‘3‘3‘““3?
— s ;““»a“m“a“m“a»!
= = 3383 3‘383333338
Pes) "343;3‘3‘3‘3‘3“3’&3
— — QL ‘33333‘3‘33‘3 sefents oy
%833 ‘33‘3‘3‘3‘33“%333 3 -
- 0333333‘33‘3 S ‘3388.
= 3333333-’33333‘ 3;-»8 .
S5 S S
& %3‘333‘33 5 S ¢¢88,
- 3 E= a.‘..v.a S S 3 g
o o%%“a‘t‘o 33‘3'3 33‘;33 5 proe S
- < o%%‘3333335333 833;833883 o &
oy - 555 %%‘3333‘3333 33‘388838
g © &.o....ué‘o.a..‘..’é«.a.‘%v. S5
£~ [e) f)) O Py &otoo““tt“‘t‘“ 33331‘333 338‘3 Q
— + S %‘ oo%%too%’too"- 33333333% S
o %.%2 o
Kol %“%‘0“"“5 ﬂot‘30“3‘3“8‘3‘3-3 - —
B - 0’%‘% %3'3‘33‘3 3‘3‘3‘3"3"-8338 D
‘o‘&’% %3‘3‘3‘33“ 333‘3&3‘3-‘3‘3‘3 preee] [
e oo% %%%3‘3338; 3‘&3‘ 3&388385
L — 7)) S o‘fo‘t 3-3‘3‘33‘3 3&3" éth!;&%!
= o o%o% %%‘o%‘333‘3'33333 IS %338‘8
I %o‘% %oo ‘353333383-38‘3‘38 08‘383
el - .%‘o% %% %‘%33‘ 3333“33“3%“% 8‘38&3 -
- b o%ooo o‘%‘%‘%"“‘ 3‘3-33' S 5 3‘83;8 o
o.t% 550 0’% ‘%833‘3 333333 SO %»8888
= O :.%oo“ o‘%‘%“t‘%“tﬂ‘ 33“3'%3‘3‘““’%338-3
L2 ....%o 55 %% %‘335333 S S S~ o ey
= < X 383‘333333‘33‘ 3%38‘ o
(X :.o% %o%o %‘3‘3““"“‘3‘3‘3 333‘8 ot}
o o..:.‘%8%‘o%&%‘3333‘33333“33 3;88-%3 ks =
X ok 0 33333‘33 s Cr 3-‘33‘8
'y B :.%‘ ‘%8’ %3 33¢ et 833; e 338;88» pre
e % 0 "% o 3‘33 333‘3‘33 ‘3333-
5SS S S S S
........a.‘...a:..a S S S S =
%) ...........”.oo%ooe‘.uaoo««o-du‘uu o?‘??’%uan&u? w 5 8
‘.:....:.o%&o%%%&%%%%%‘; 33888%8 8883
:..o.:...%0.%%‘0%‘33% st 333383‘33338
L AN e oooo % ¢% 05 shets ot 3331“33‘33‘
SRR o q.%o ’o%%‘ %‘o S 3‘33“338‘3‘33-8 =
o.o..:...o.:.%o%%%%’o"¢3‘88’3“%33%00%8“343 =) =
.o..:: .:.o.’%o% ‘o%‘o%‘%‘t"‘ S 3%3% “‘¢ % 5 - o
:f..:o.o:.o%%%o%o%%@%@;!t 3‘3%0‘"8‘ 'hﬁ“&‘o L .
:..f...:..:‘%%o‘%%ﬁo S S ‘téﬁ‘&"o" 3;“ [ 2
& :...:..:.% 55 %%%%3‘38‘3 etients S SO 5 7
B o .:...%‘ s %%‘%333 3333 e 30‘% e hﬁ S
X :.......“.o«?ooau?ﬁ“““uu““ﬂuuuf ’uufuu“'uxs =5 & =
:o.0%&%&"%%‘3‘33‘3‘3‘3‘3‘3“ 33; =
o.%o‘%%‘o‘%‘3-3‘33““3‘3‘3"‘3"33 o o) =
:‘o%‘ %oo %‘333333333333 S ¢-¢33
S ‘%o‘o‘; s 383‘33‘38’333833' =
elets %% %%%33 S 338338; 58888
! %%%‘;38333-» 333‘33 5 %8838 —
5 so%‘-"tt‘ S ‘3‘3“‘3“ = 0388'
<N %oo‘%‘tﬁt%“%t‘ S s h!%% o o)
%%35 ;ﬁ?‘;‘tﬁ%@% &3‘ 8888
3333 SEae Bt e 5 3‘;”%888;3 - =
3‘33‘3‘8&3‘%‘&; Seue ;3888- O .
S S syevs s h@h%%ﬁ.i, =
s&vmm&%“m«m«w%% m . = Q.
333 3-‘33»«383...‘,3 [6h] o pu M
33‘3‘3“3 3%3'88 e
3‘38338‘53385 o 0N
< to“ﬁo’%!%%uﬁo [
333383385
3333;-8888 £
333‘388‘8
3333385 [e) —
838885 ol ]
»8888 = o)
888; %%;3 3‘333
SR o 0 3‘%‘%‘ “‘3‘ o
5 ) 3‘;«- 5 Q&o"«‘w"w
‘3‘3’&‘3“ “3‘3‘3
L = 2 mS Mmuuwm’uuuwm.mmuuwm’mwwwwuw;
- 383;3 3‘3“33‘33% S
333;8 ;3‘8333‘33 SSets
333 33‘333‘3338 S
- SRS s 33‘3; SN
G 0 o t%ﬂoﬁht ‘3’"‘%‘ 333%3’3-"3 \
o S 3‘33’33338-88%¢,
b4 ‘333 '333883 333883
- 3‘3‘ mess 3‘3333338%889
55 pas o 3‘5“3‘388888/
& 0 S 33¢33‘3333‘33888¢/
Seents axeete 3333 3333383!
I eatnts 3‘33' 3303333833‘-/
. S -aot%-‘ott%‘%ti‘ﬂ%%%
= sess 3‘3‘33333388883,,
33‘3‘3‘3‘33“ 833)
& 353-38 38‘3 -;-;3!
L "y 3‘3‘3‘3‘3‘3 3339
%%3 3‘8333338‘ S5 333/
%:%-3 S 3333‘ S & SN
%:%33; t8333338‘33338 SR
o‘o %‘oo‘t 3‘33‘88‘33 aiess Sy
oo%%%“ S ‘33333‘33 S
o%%‘o-t s SRS 3‘3‘3“3 < -838
‘%3%333' ‘3‘3338‘3‘3 ‘332
oo%o¢83¢'8333333‘3333 S
‘%‘33 33;33‘53-338 3»88
%33 &3333‘33‘333‘ 3333»
S 333‘33‘333832‘888%
¢o¢"&3‘3333‘3‘33‘388-88
S 8383 33333 3838‘%
33333 otﬁ%%t‘ 3-‘38-8
3333 53%3 S SN
esente Sy e, 383&-838
ISR S S SR
3335 e 338;&;8
3&3’3‘ t;h“ﬁoﬁ SEEN
S, 8;-888
33333‘3888
SN, 3888
8‘3»83
88-88
388-
SER

UR
E
13

de
of the b;‘y’%k
9

insi

de
o and hopp
3/g" er

mes
h wi
ind
scre
en
and
attach th
ee
nds
e
u
ppe
r

Slid
e
ho uppe
pper r ho
t pp
ubes to th er tubes b
eo ack
uts und
erne
ath
the

tub
€s
nu usi
Tigtﬁ,t;nsénrﬁ two 3/
e en: & x 34’
e
n [Oosltefrom th
n1/ e
4t
o 1/
2t
urn

S s o S
s s 3‘3331
3‘333‘3%“ 333331
33333333 ‘3‘3“-&‘
"3‘3"3‘333333333 X
33333‘33383“333‘3
33333‘33333 33‘333‘ 5
33‘3-3‘3333-3 33‘333‘ s
¢333oﬁo‘33833383383 5 S0
8-3333“3333‘ 333¢833 o
33333‘33833 3‘3‘3;3
R, 53‘833‘33’ 3333’ <
%%38; 3833333'3 S 3‘33
%‘333333333383‘3333‘3
‘%‘3‘3‘8"3“3‘3‘3‘3‘3‘3‘o
<5 o‘%‘8ttt;3‘3"33‘333‘33‘3‘
%‘c3383oo“33‘33“%33%38
‘o%%3333383-33333‘333‘
%3%33333333 3‘58383
5 %%3 333“83 e S S
0%%%‘ 333‘3 sess SO %ﬂ%
S ‘.«,‘»«:‘.‘.u‘.‘wu‘».‘eu?
t‘o‘&“ 333“ 3“33‘3 ‘3‘3“3“
%%o‘ S5 33‘3 38333338!% 3¢3~
o‘%au‘a» %ﬁ“«k“ﬁbﬁ»ﬂb«»ﬂb«ﬁvﬂ‘?« [
o‘%‘&‘%‘ 33'3cﬁﬂ‘ﬂo"t"3‘3’3‘-‘3’3‘ =
¢¢¢3¢‘% 5 ’5‘3‘“‘3‘1‘3‘ 3'33‘3‘%
S5 %‘ & 3383‘8‘3 3333 333 S -
o %% 33333&3‘33“ ! 33‘%3‘3
I %oo 3‘3‘ s 338333333 ‘30"3 b o) —
%‘8‘ S5 3‘33’ t%?ot%t&t 3333"%% R —
el R &uv“«vv‘a“«.‘h‘ S o9 =
...o.‘%%%u & 8888 -88888:8‘8&83%‘-‘;8&
:.%o‘o 553 333‘3‘3‘383 33“ e ﬁt&hﬁt .
ol S5 %‘3333333333 33‘3‘3 S D .
X .fo“ %‘3‘3too“;to"‘ﬁ“‘“"‘; 3;33% =
K S5 %‘3‘3‘ ‘3‘33‘3333333 SO ) ~
R oo ‘3-3333333‘33-‘ 3%33 o =
AR 1S e 33-33‘3‘3333 338“333 = D
" :..fo ¢33¢3¢ 33‘ 8333‘ 33‘% S =
o .:: 3%33‘ 38;3333‘3 o o) @X S
..:.... 33333 333333‘3%%‘ 3" D
....“......‘. %nu‘oouuu% ‘uu‘-nuuu’»-“‘o;v«%u& ) . I3
R ﬁ««««ﬁ?««.«u««.«%&%«? M e 3] >
.o..%o.‘.% 33‘3:‘53‘33"3333333 — ) = hu
.%..:l. S, efes! 3»3333 3“‘3’3‘3‘%“%“ = o
0 o:: (X 3‘3333‘33‘3‘3‘333 - S5 ¢h¢ 3
2K R0 33833'3338‘33‘3-3% S ) -
Rty ‘«‘uuuu‘ooﬂu‘ﬂuuuun‘oﬁun‘-‘oau‘%%% w - > =
.......... 888‘383 S 8‘83888;&’“‘0 o 7))
R S 2 x‘,,.».x«.‘x..‘a’_ 2 =
A :..o e S S s ¢3¢3¢¢¢ 33’3‘.; e
R SRR S S
%%%&%o% 0 &&33333“33 st Rty S = 5 [ [ Q
............:: «%;uuuuuuu«ou‘o‘uu“uv;nu «««o«««o’-‘ ) o = -
.o.o.oo:.o.o K ‘8‘¢3‘¢'¢3 t33‘333‘3‘33’3"-1¢!. S .
s ..«..‘..‘.‘uéaé.».%h‘..‘«u.?‘ SRR ) o L &= g 2 » =5
o%%%%o & o‘o&%ﬂ;‘t‘o 333 333‘3 S i 30«’\‘;" had ko] & = "R‘t‘ﬂv .
o AR %‘ %333’3 8’33 3‘3“33 S . 5 s S _— TR
SR %% %2‘3‘3‘3‘3&8‘ setants S S % - S = S 33-3 R ’
0 5 %%“3‘33‘3“ oasts 3“ s ‘M X o =y 55 ““t“‘ﬂ“"“o
’oo%‘%fu“ﬂnu“u““v ¢¢~¢o-¢hu¢ X = I - O = S 38‘3888
% e.a‘....m.vo‘w‘oﬂuu.ﬂuuuv S = © o= < ® o] vmmmummm,wumuumm
S 333‘83 33333
uoﬁt"338338‘333833 S = @] oy = Iy X t&&ﬂ“ﬁhﬁt S
%33‘33833‘38’8‘33‘ SR ) S S S 5
%‘33‘333‘33333‘%%333"" o = S S5 —_— 55
33‘333‘-3333‘3 ;33 X = 3 S 55 SR =
3‘333303‘3‘3‘33 SRS > e = 55 S S S
333‘3 3‘38‘333 S S0 5 55 S S
o83333;3“38333’3% 3%3 > S 55 S S 5
‘;ﬂumw’wwuunuﬂwuuuumuuﬂu‘ Jn&uw«u; = < & 2 “uu“un“uu“v“v
SR SR g0 =9 “‘u‘.‘a‘h«“v
"“O"““"“ P ’t““ﬂ’t "“"O“‘ A%\
333 333‘ o S SRS S S5
et 8333- P et w0 s s % ¢' SK shss
3333‘33 7 ) o S s 333%
3‘3’3‘3& Q [e) o 33' i vo?'%‘t o8
3333-353 = 33333 833 ssfusse
saﬂm.wwummw. 3 Q. = ) L &uumwumﬂuuw%mmuuwﬂmo«m‘ww o0
3?‘3 3'-33’ 33‘333‘3
o & Q ) ‘3‘3‘3‘333’3‘3 a
e = ot O ‘333‘33‘333‘33
O o S ol 2 3%%33% 33‘33‘333
& ‘333 33-33‘388
%3;‘3"3‘33-38‘3‘
[+)) [} S & "3‘333“33‘33‘83
% ““‘3’3‘3‘“‘3‘3
Q ~ ot 03“3333‘3“333’330‘
S o <5 et <5 SO
11} -2 O o«%“b«ou;ﬁ-uu’?u‘o“‘?&
preer ‘%%333‘3‘533333‘3.
% %“3‘3‘3‘3’3‘3 e
paey 0‘% ‘%333‘3333 e OR
it P t‘% ‘oﬁ‘%‘ﬂ‘t‘%‘;‘ e
T ] e %‘o 0‘3’3‘3‘333‘3‘ et
au %o‘ %‘3“3‘3‘3‘-"3‘ yo!
%‘% "333333‘3333‘
X s % ‘3333‘3‘3‘3‘ S
) XX 0 ..‘0 "&0‘;‘533“3‘333
& <L X .:.o. b ..:%‘% o%o‘%‘;ﬁo"%‘t“%‘t
= 2] & N ......‘.z.%«ﬁ.vﬁv«.««%?ﬁ»?
L. - [) 0 ,,.,,,................. ......a%o%ooaaa‘.-aaaaea SR
,.%.:..o.:.....%..&.%.0‘0“03‘33"3-333 33;35 =)
) = ;4...,:.%..%33.‘.%%%%%%%&&
- ,,.,,,...........:................‘.%.‘a‘.‘,aaaaaaaaa?% %)
fessid ~ 9‘.&9&. e :5....%&%0‘3;3"“‘3‘3‘3‘3‘4? \
= e 2 ...‘.‘.‘u_‘uv..‘éu‘.v«u.’e‘
e ..%%&&%%&%%%n%%q‘dv‘\‘wb‘u‘t ‘33‘3‘ 3‘3‘3‘3
......:.........:.....%‘4&« 88888 88’3 S0
Q :..o:..o... .:%%%‘o mﬂf‘;‘ ‘333
%.:: ' K S " Y %o 0“‘ 1‘4;;““33
0 Wl & S X & o X .‘3‘ %“‘?ﬂ»ﬂ‘gﬂt’"‘-
% B .f.. e X o 3 5 %‘ %’333! %Mv‘%%‘
% 0 :..: o..:.. :%%%%‘33331&«%'3333 \
R % .:: :..: % o"“t““ﬁ?w ».‘3‘%3\‘\»33
5 R " e .:: s % ‘oﬁoﬁ"‘;ﬁ.ﬂ% S5 .\\\}‘
= OB £ .:. A K .3.. % ‘% %3333‘3‘?#‘%‘8‘3—6
oA ey ', e % XX % X ‘3‘33“3?»‘33396 \
o ,.,,.:.,a,,:..:...:...% ‘%%8-%83%82»3‘88%
,..,,.:.....wb.....:.......‘o&%o%8‘3388881 38%
X o oo 00 0K %% %‘333‘;3331 . Aﬁ%ﬂft
¥ .,{.. 5 0 o .oo: %.t »‘ ooo‘a"t"t‘t‘“‘v,,’At‘}o
§ e X 5 o, D o) " .% %‘ %““3“3‘“‘3«uﬂt}« \
{,{:.:. X0 %&:%o‘ 5% “33“3‘3‘3“31awa-—, A
K .,{: o .:.. .q.,,»: o..‘oo"%0333833&333?,,q &,
,.,,,............: .......‘.%.ﬁ%«««o%«.,..‘.
X 20X .%o..f».o‘%“%% 5 sy S N
,.,::.::.:. e ‘%‘% Retents 5 o
A .,{. A & L8 0 %% b X ‘%33“3‘33‘34 A s
N :.%:::.. o.‘ﬁn“ "3’33‘33‘3‘. g0 R
XY, X .:. o X bohe 0 %v‘w& »‘3383 et 3 »333;
e " A " .:: .:oo ’?:u\s‘\o“’ shess »‘333{
.,{: ) B :..: ..%“d%»‘wtu‘\t S5 ,3‘339!,
,.,,......:: R :%%:‘.?\ p‘\p..‘.-‘«’«r’.?
5 .,{: ::: oo..: o..o:oo%“"’ e w.\\\‘\\.» S 5
X ,,.:.. o X L x %‘% %883‘8883‘883
X .,{:.:::: o, .f...%o% ‘%3‘333333333
3 ,J:.o. .:.o... .:. %803‘ % .‘3‘3“3‘“‘%333
N .::: 5 o, ol W %0 “\%‘5’3‘3 S 3&3‘
.....“...."..”..“."..“..w.x e S
.........“."“., \
L/

UR
E
10




e Insert the
bag fr
at the ame stra
front edge of the bg;rggxgh the stitched slee
om. ve

o Tiether
et ope fo the center of the up
per rear ho
pper

STITCHED SLEEVE

SaaasRaieis

it
Reistathncaiat:
T
T
Eittettita
S

tsger

AR

S

)
= i“
WA
YA
e
N RS
N TR
S S
AEmuaessy l-l‘lllllll II“‘IIII‘IIII‘IIIII
e S
mananes) T IIIII‘IIIl‘I‘II
I ey
T

s TR
ety
Rsat

et
]
S
it
Rty
Eetasisaieatt
R
Getaeta
S
o

btk
S B
Bt e R
Eiasetee SRR AT
s i
SEtadTRRa sEseatqteas
FLREHEED N
St
Efiiatans phistiEciendy
S Bttt
ansmsr ---.--.-.---- e ; a-“m--‘hm‘- Eissaaeeat iy
Setattes S 4 smay S T Eusates
st e Saits) sty IR
R e s nawann n»r.a-un-n- S annmant e AR, T yaunn! e nRan e s
s E et Pt SR A Reatavuanast ;-;----u----.-‘--
jass: Sameneaty S seieseniNiey Sxasauatst -n--u--n-u- Bassee
juna 8 ut TR -‘in‘u--n ns‘n--nnnn e asaty
-“.====="\-.'.=..='“.==g'-=-' ST
H T s P januuat R Sanunns!
N ERsisioRset sEtintta oA :
Rt
............a.......a-,.........
SR
st L
g

tae
PP
BasEsRn
‘5‘-“‘-‘“‘%"-‘- oL
l‘l“lii“‘l‘l‘““““l‘“‘l‘
.-““i.!‘-“'gg-‘né-. ae
H MEmuagseiate N
ERgEaEen e
H

o
aer

mamus
A
a !

Y

Sitiicad
T
B

T
o
PR
o SR 1
et EnennAn! e
--u“--n-n-u- AT anaetSnuanaiy
lul-nnns‘- R Eratasaasaissh
A A ERttaasish jEan
N anansl Ennauns’ panussi T
RO Ranan.
s Snsuanty
P

e l-llllll
s
L

o
!

-
T
:

5
S
St

T SRR
TR TR g i i
i T Tk
L T
T
Sninhaith
IIIII

A
e aRasa
ja

e
PR
jauus! e mnanuns
-n-n-‘-n
R AR RN AT

T sitatasiey
e
._“.._:-a? 1 .‘-..a:‘%.-.-.:.-‘...‘-‘...._-.‘-“ = e
i Y .===-.-.=.==-==.=-=.-=-=...-=...._=..=‘ Rty
sy S SR Ri .=-.‘.======-...-.====......
T -%%%‘-‘l%%‘-%.-““‘%l‘-‘-‘l‘.‘-‘%l%‘-‘i‘-%‘u-“--- EasaguaTaae --n------ .-n--.---..
HERHR --“=-=.=='.======-.!-i‘.aa-.-..-.-.-.aa\'-.==-.=-==.....-. R Sitatn
TR ..........g.................
b TR
AT ll‘llllll lllIllll
I“‘Ill‘l ‘{“‘

FIGURE 14

» Attach th
: e bagf
using two 1/ (I.;Xr?_r:]je ?’(rap to the lower h
heXboHsand1;¢Ppﬁer“meS
nylock nuts

» Foldtheb
ag fl
attach to thg Sssgsagoutr;]d the lower hopp

/4" NYLOCK NUT

1/4" x 1-1/4"
HEX BOLT

FIGURE 16

e Aftach th
e ba
g assembly to the sweeper h
r housing

Shdmg the
ends
the swee of the ba
) per's hi g arm tubes i
s pins and small hairtcljbﬁes with two
otter pins.

FIGURE 15

o
A
g
TS
0'.0’
oot
SRERRES
""‘0 <
S
’:0'3':0’:0'&:0‘:0. e
::::::e::::::'::::o 2 e
-.o,.o...o,.o....o 35 s tistiesien) 5
oSales e et etets -3 sSEies 05 faigee e’
#&:‘:&:‘::0:3::3:0“:.”::‘:":"" “‘:"":“':3":“:‘
000.0.0000‘$¢o¢’ sRehsesaney
.0.‘000..0..‘.0'0‘o0‘“‘$“‘o‘ seristel Hetie%
,...o,.'.o,..o‘o“‘«‘o,o“ o “"‘"-“O""
.0.&.0.«.&«%«.«o«’»‘o Sorie ey ‘;‘»’««‘.‘o‘
....0..’.0‘«‘«‘¢‘«‘.0‘o’«‘»p 8 t‘o‘w“,",;'«
s ‘.“«‘o‘o‘»‘«‘o“ »‘;-‘»'«‘«‘
.0..0‘¢“0‘$ ‘¢0‘0‘$ i OO "‘t“$ et
See sy o SO o oret T

SO

«"«.«‘«'«-‘
;"»o‘,«'
o

CLEVIS PIN
1/4" x 1-3/4"

HAIRPIN
COTTER

FIGURE 17




ATTACHING SWEEPER HITCH TO TRACTOR

1. Place the tractor and sweeper on a flat level surface.

2. Set the sweeper height adjustment handle to about
the middle of its adjustment range.

3. Attach the sweeper hitch to the tractor hitch,
arranging the 3/4" spacers into one of the six possible
combinations shown in GROUP A and GROUP B
diagrams below.

IMPORTANT: To obtain the best performance from your
sweeper, arrange the spacers so that the sweeper bag is
approximately level with the ground and approximately 5"
to 7" off the ground as shown in figure 18.

GROUP "A" - For vehicles with hitches
having 8" to 10" ground clearance.

HITCH BRACKET MOUNTED
BELOW HITCH TUBES

BLACK LINE IS TRACTOR HITCH

S
.
Ay

\\\ N

HANDLE ADJUSTED
TO DESIRED HEIGHT

A
I
\

APPROXIMATELY LEVEL

FIGURE 18

GROUP "B" - For vehicles with hitches
having 10" to 13" ground clearance.

™~
HITCH BRACKET MOUNTED
ABOVE HITCH TUBES

BLACK LINE IS TRACTOR HITCH




OPERATION

KNOW YOUR SWEEPER

ROPE

HOPPER BAG

BAG ARMTUBE

HEIGHT \
ADJUSTMENT \
HANDLE

HEIGHT
ADJUSTMENT ~\
PIN e

Hopper Bag Collects grass clippings, leaves and debris.
Rope Permits dumping of hopper bag from the drivers seat.
Bag Arm Tubes Connects the hopper bag to the sweeper housing.

Height Adjustment Handle
Height Adjustment Pin

Adjusts the operating height of the sweeper.
Locks the height adjustment handle in desired position.

Hitch Brackets

HOW TO USE YOUR SWEEPER

BRUSH HEIGHT ADJUSTMENT
To adjust your sweeper brushes to the best operating
height, pull back on the height adjustment pin and
use the height adjustment lever to raise tor lower the
brush. Best adjustment is when the brush setting is
1/2" down into the grass. Always mow the grass to an
even height before sweeping. Refer figure 18.

SWEEPING SPEED
Try a starting speed of approximately 3 m.p.h. (third
gear on most tractors). Depending on the conditions,
it may be necessary to adjust the sweeping speed in
order o achieve best results.

il

Connect the sweeper to the towing vehicle. Adjustable for various height tractor hitches.

DUMPING OF SWEEPER
Your sweeper can be dumped easily without getting off
of the rider or tractor. Simply pull the rope forward to
dump the hopper. Always empty hopper after each use.

CAUTION: Never attach the hopper rope
to any part of your body or clothing! Never
hold onto the rope while towing the sweeper!
Attach the rope o the towing vehicle to keep
it away from wheels and rotating parts.

iy

CAUTION: Keep sweeper away from fire.
Excessive heat can damage the brushes and
hopper bag and could cause the bag and its
contents fo burn.

b,




MAINTENANCE

CUSTOMER RESPONSIBILITIES

Read and follow the maintenance schedule and the

procedures listed in the maintenance section.

&3

MAINTENANCE SCHEDULE

o
2 @,/
S B A EOLS
i P NI 7L
Fill in dates as you > PO 2 S
. () ’ .
complete regular service. @é\ e A8 S @é\o 2y Service Dates

Check for loose fasteners X

Check for worn or damaged parts X X

Lubricate wheel bearings X

Clean Sweeper X X

Clean/Lubricate gears

SCHEDULED MAINTENANCE

4. Clean the sweeper after each use. Check the height
adjustment slot for packed debris

5. Inspect for worn or damaged parts, such as brushes
and wheels. See figure 19.

HEX LOCK NUT
FLAT WASHER

FLAT WASHER

HEIGHT ADJUSTMENT SLOT

HEX BOLT

HUB CAP

HEX BOLT

FIGURE 20

FIGURE 19

8. Every two years, remove the wheels and clean the
gears found inside the wheel housing. After cleaning,
lubricate with an even coat of light grease. To remove
the wheel, pop off the hub cap using a screwdriver
and remove the lock nut, flat washer and spacer from
the end of the bolt inside the sweeper. See figure 20.

CLEANING

1. Clean sweeper housing with a soft brush or cloth.

2. Clean debris from hopper bag with a brush or broom.

3. Remove any material which has wrapped around
brushes or ends of brush shaft.

STORAGE

CAUTION: Before storing the sweeper,
always empty the hopper bag to avoid

spontaneous combustion.

1. Clean the sweeper and hopper bag thoroughly to help
prevent rust and mildew.

2. o collapse the hopper bag for storage, remove the
two hopper support rods from the rear of the hopper.

3. Store in a dry area.

12



SERVICE AND ADJUSTMENTS

BRUSH REPLACEMENT

NOTE: Brushreplacementshouldbe done one brushat
a time.

1. Remove the hopper bag from the sweeper.
Loosen the hex bolts and lock nuts on two single
brush retainers which clamp one brush to the double
brush retainers. Do Not loosen or remove the bolis
which fasten the double brush retainers to the brush
shaft. See figure 21.

3. Slide the brush out of the retainers, noting on which
side of the brush the bristles overlap. See figure 21.

4. Install new brush, making sure the bristles overlap on
the same side of the brush as before. See figure 21.

=== 505 ROTATION

OVERLAP
BRISTLES

SINGLE
BRUSH
RETAINERS

DOUBLE BRUSH RETAINER— |

overLAP KR~

BRISTLES

BRUSH ROTATION q

FIGURE 21

WHEEL GEAR AND PAWL SERVICE

IMPORTANT: Do not remove both wheels at the same
time to avoid mixing of parts. (The R.H. and L.H. pinion
gears are not interchangeable.) Make notes on the position
of washers and snap rings during disassembly.

1. RBemove one wheel from the sweeper.

Remove the retaining rings and washers which hold
the pinion gear onto the brush shaft.

3. Remove the gear by sliding it off the brush shaft. (Look
for the drive pin, which may fall out of the brush shaft
when the raichet gear is removed.) See figure 22.

4. To reassemble, insert the drive pin into the hole in the
brush shaft. Make sure the pin slides back and forth
easily in the shaft.

5. Lightly grease the shaft and fill the pinion gear with
grease. Assemble the gear back onto the shaft.

8. Lightly grease the axle and the wheel's gear teeth
and then reassemble the wheel. The brushes should
rotate only during forward rotation of the wheel. If
the brushes are driven (rotated) by both forward and
reverse rotation of the wheel, the drive pin is jamming
in the pinion gear. Disassembile to clean and lubricate
the drive pin and the pinion gear.

FIGURE 22

TROUBLESHOOTING

Wheels skid when sweeping. 1. Brushes set oo low. 1. Adjustheighttillbrushes are 1/2" down
into grass.
2. Brushes are jammed 2. Stop sweeper. Remove obstruction.
3. Wheels are jammed. 3. Remove one wheel at a time to check

for obstruction or damage. Refer to
Service and Adjustments section.




PARTS

REPAIR PARTS FOR MODEL 71-24140 - 52" LAWNSWEEPER

To purchase repair parts, call the following toll-free number: 1-888-331-4569




REPAIR PARTS FOR MODEL 71-24140 - 52" LAWNSWEEPER

REF| PART NO. | QTY DESCRIPTION REF| PART NO. | QTY DESCRIPTION
1 28184 1 |Hitch Tube, R.H. 36 | 2674-32 2 |Hub Cap
2 28183 1 {Hitch Tube, L. H. 37 43574 2 |Bolt, Hex 3/8-16 x 3" Lg.
3 43055 8 |Hairpin Cotter, 3/32" 38 141 4 Washer, Flat 1-1/2" x .375" x .062"
4 42563 2 |Spacer, .375" x 50" x 1.07" 39 2692-6 1 1Gear, Pinion R.H. (not shown)
5 68688 1 1Housing Assembly 40 2692-7 1 1Gear, Pinion L.H.
6 48365 4 1 Clevis Pin, 1/4" x 1-1/8" 41 42210 2 | Nut, Nylock Jam 3/8-16
7 | C-9M5732 1 6 |Rivet, Pop 42 68691 2 |Ass'y, Dust Cover
8 68689 1 1Height Adjustment Assembly 43 28194 2 | Hopper Frame (Rear)
9 43943 1 1Grip 44 49765 2 | Upper Hopper Frame (Front)
10 25537 1 1Handle, Height Adjustment 45 48726 2 | Lower Hopper Frame (Front)
11 25531 1 | Bracket, Height Adjustment 46 46867 2 | Pin, Clevis 1/4" x 1-3/4" Lg.
12 | HA2394 1 | Spring 47 41445 1 {Hopper Bag
13 43070 1 |Washer, .438" x 1" x .083" 48 43407 2 1Bolt, Hex 3/8-16 x 3/4"
14 44326 3 |Boli, Carriage 5/16-18 x 1" 49 28193 1 | Strap, Bag Frame
15 23625 3 |Spacer, 380" x 62" x .27" 50 43938 2 | Rod, Hopper Support
16 44665 1 {Pin, Roll 5/32" x 1-1/4" 51 43737 1 {Hopper Rope
17 46908 1 {Pin, Height Adjustment 52 47674 2 Plug
18 1629-56 2 | Retainer, Dust Cover 53 28196 2 |Tube, Bag Arm
19 44232 2 |Ball Bearing 54 28195 1 {Rod, Hopper Bag
20 28197 1 |Brush Shaft 55 23687 1 |Bracket, Hitch
21 45252 6 |Brush, 52" 56 24192 1 {Bracket, Hitch (Straight)
22 43012 12 |Bolt, Hex 1/4-20 x 3/4" Lg. 57 43084 4 1Bolt, Hex 5/16-18 x 1-3/4" Lg.
23 47189 14 | Nut, Nylock 1/4-20 Thread 58 46782 2 |Bolt, Hex 5/16-18 x 3" Lg.
24 23580 6 | Retainer, Brush (Double) 59 43224 2 |Bolt, Hex 5/16-18 x 2-1/4" Lg.
25 23581 12 | Retainer, Brush (Single) 60 23353 1 1Pin, Hitch
26 49954 6 |Bolt, Hex 10-32 x 1" Lg. 61 23368 2 | Tube, Hitich Spacer
27 47171 6 | Nut, Nylock 10-32 62 43343 1 1Hairpin Cotter, 1/8"
28 43182 2 |Bolt, Hex 5/16-18 x 3/4" Lg. 63 40113 2 | Wheel & Tire (includes item #64)
29 47810 17 | Nut, Nylock 5/16-18 Thread 64 40109 2 |Bushing, Bronze
30 44006 2 1Washer, Flat .849" x 598" x .025" | 65 HA4143 2 Washer, 1.04" x 1.5" x .145"
31 1540-31 2 1Washer, Flat .78" x 1.25" x .062" 66 23520 2 |Spacer, .660" x .250" x .250" L
32 42094 2 | Ring, Retaining .562" ID 67 1509-90 2 1Bolt, Hex 1/4-20 x 1-1/4"
33 40001 8 | Washer, Shim 1.125" x 595" x .020"] 68 | HA21362 2 | Nut, Nylock 3/8-16
34 47046 2 | Dowel Pin (Drive) 69 43814 4 |Screw, 5/16-18 x 3/4" Lg.
35 48866 2 | Spacer, .38 "x .50" x .53" 42024 1 | Owners Manual

15




CRAFTSMAN

Product questions or problems?

1-888-331-4569

Customer Care Hot Line

Get answers to questions, troubleshoot problems,
order parts, or schedule repair service.

Para respuestas a preguntas o problemas, y ordenar
piezas o pedir servicio para la reparacion de su equipo.

To help us help you, register your product at www.craftsman.com/registration

Para poderte ayudar mejor, registra tu producto en www.craftsman.com/registration

Join the Craftsman Club today!

CRAFTSMAN {13

www.craftsman.com/signup

Receive exclusive member benefits including special pricing and offers,
project sharing, expert advice, and SHOP YOUR WAY REWARDS!

Como miembro exclusivo, recibe diversos beneficios como ofertas, precios especiales, proyectos
nuevos, consejos de expertos y nuestro programa de puntos SHOP YOUR WAY REWARDS!

® Registered Trademark / ™ Trademark of KCD IP, LLC in the United States, or Sears Brands, LLC in other countries
® Marca Registrada / ™ Marca de Fabrica de KCD IP, LLC en Estados Unidos, o Sears Brands, LLC in otros paises



